Model No.HM1502 ELECTRIC BREAKER

0 =
I\




Model No.HM1502 ELECTRIC BREAKER

cod cod piesa descriere interschimbare | cantitate [ New/Old opti;mea opti;nea nota
001 |265853-0 |1LS HEAD BOLT M10X35 5
002  |951272-9 |STIFT ELASTIC 8-40 2
003  |325895-3 |TOOL RETAINER HM1307CB 1
004  |322560-5 |INEL FIXARE 2
005 [322477-2 | RUTaONEo1 /15008 2
006  |256219-1 |STIFT 4 2
007  |324238-6 |AX PORTSCULA HM1800 1
008  |233083-7 |ARC DE COMPRESIE 12 2
009  |313323-0 |TOOL HOLDER B 1
010  |213670-8 |O RING 58 HM1202C 1
011  |213911-2 |X-RING 38 1
012  |213912-0 |O-RING 40 1
013  |327669-8 |IMPACT BOLT B 1
017  |266041-8 |SURUB 5X25 4
018  |412874-1 |BARREL COVER 1
019  [213916-2 |O-RING106 1
020 |265855-6 | LS HEAD BOLT M10X50 .
021  |313324-8 |BARREL 1
022 |213806-9 | SRO015026, 1801 !
023  |327667-2 |SHOULDER RING 30 B 1
024  |262196-7 |RUBBER RING 31 1
025  |327666-4 |SHOULDER RING 30 A 1
026  |313321-4 |GUIDE RING 1
027  |412859-7 |SLIDE SLEEVE 1
028  |327664-8 |SLEEVE 65 1
029  |232646-6 |COMPRESSION SPRING 66 1
030  |327665-6 |STRIKER 1
031  |213913-8 |O-RING 48 1
032  |327662-2 |CYLINDER 59 1
033  |213656-2 |O RING 53 HM1200/HR5000 2
034  [213913-8 |O-RING 48 2
035  |327663-0 |PIPE 15 1
036  |412858-9 |PISTON 1
037  |412857-1 |CONNEGTING ROD 1
038  |327661-4 |SPACER 1
039  |412875-9 |TOP COVER 1
040  [266923-4 |/} HEAD BOLT MOX25 6
041  |413211-2 |GEAR COVER 1
042  |267487-1 |FLAT WASHER 17 2
043  [212230-3 |NEEDLE CAGE 1715 2

Please order the parts with part number. Print Date 7/12/2021




Model No.HM1502 ELECTRIC BREAKER

cod cod piesa descriere interschimbare | cantitate [ New/Old opti;mea opti;nea nota
083 412867-8 |FILTER GUIDE 1
084 265995-6 |[SURUB 4X18 1
085 332129-7 |[SEALING SCREW 1
086 211152-4 |BALL BEARING 6303LLU 1
087 267487-1 |FLAT WASHER 17 1
088 240213-3 |[FAN 80 1
089 681630-2 |SAIBA IZOLARE 1
090 210232-3 |BALL BEARING 6200DDW 1
091 515544-2 |ARMATURE ASSY 240V 1
D10 INC. 85-90
092 412861-0 |[BUFFLE PLATE 1
093 634749-6 |FIELD 240V 1
094 632R65-8 |BRUSH HOLDER UNIT 1
095 197129-2 [CARBON BRUSH CB-218 1
096 412860-2 [MOTOR HOUSING 1
097 265B54-8 EGEX BOLT M5X95 WITH 9
098  [266923-4 |/}:SHEAD BOLT MOX25 4
099 412886-4 |REAR COVER B 1
100 |417002-3 | AUCT0L R0 1 1 2
101 312A28-5 |SIDE HANDLE BASE A 1
102 951166-8 |STIFT PT. ARC 5-24 1
103 312A29-3 |[SIDE HANDLE BASE B 1
104 265439-6 |SURUB M8X150 1
105 412881-4 |[SIDE HANDLE 1
106 252640-2 |PIULITA FLUTURE M8 1
108 858C38-5 [HM1502 NAME PLATE 1
AO1 D-17631 SPIT 410 HM1800/HM1810 1
A02 821839-6 |[PLASTIC CARRYING CASE 1
AO3 8028G2-7 II:%;SI?Z PLASTIC CASE 9
BO1 191M24-6 |HAMMER SERVICE KIT 1
C10 |181490-7 |HAMMER GREASE 30G 4
D10 INC. 11,12,31,34,95
EO1 8027J9-8 [SOUND XXDB LABEL 1 *
EO1-1 |801095-4 [SOUND 106DB LABEL < 1

Please order the parts with part number.

Print Date 7/12/2021




